



KOREA INSTITUTE OF CONSTRUCTION MATERIALS

Add. : 1465-4, Seocho3-Dong, Seocho-Ku, Seoul, Korea

Tel. : (02) 3415-8800~32, FAX : (02) 3415-8730, URL : www.kicm.re.kr

Certificate of Testing(Inspection) Result

Sample No. of Issue : R071023-SS001
Name of Applicant : Seung Gyu Lee [Yellow mail]
Address of Applicant : 3rd floor, 109-3, Gwangmyeong-dong, Gwangmyeong-si, Gyeonggi-Do, South Korea
Date of Receipt : 2007. 10. 23
Name of Test Sample : Rionix

Result of Testing(Inspection)

Items	Test Results (appearance)	Testing Method
Abrasion (CS-17, 500 g, 500 cycles)	I	ASTM D 4060 - 01
Pencil hardness (24 h)	9 H	KS M ISO 15184 : 2002

END.

* Object of test : Quality Management

The above is the result of testing specimen provided by the applicant, and the name of sample has been submitted by the applicant.

11/02 08 2007
month day year

Signed Song Hyeonung

The general manager of Korea
Institute of Construction Materials

COPY